Mill Test

Certificate

Cerfificale Type: EN 10204 3.1

\We hereby certify thal malerial descrbed hersin has manufactured and tested wilhr
k- atisfactory results in accordance with the requiremants of the above malerial spadifiion.
Cerlified in accordance to PED 2014/68/EU, Annex |, Paragraph 4.3 by TUV Rhelnfand Induslrie Service GmbH (0935)

AL

Jiancaoping, Talyuan,Shanxi,P.R. China. zip code 030003
After-sale Service:800-806-1998, 400-653-1998

@ TISCO UEAarEaRsaRAS
SHANXI TAIGANG STAINLESS STEEL CO.LTD.
Customer:  JoC METALLSERVIS Product: Cold rolled slainiess sleel sheet
Purchaser: _JSC METALLSERVIS Condition of Supply: 2B;Solid solution;Pickling:C
Speciication Grade MIl'S No. Centificate No,
ASTM AZ40M-19 304 1008003-10 4744935649435877
Customer Order No. Censignment No.
MRS2010JMS001-JMS MRS200575A
Mark Of Manufacturer: Melting furnace
3 EAF+AQD
(T isco
Heat Trealment Temperalure
Solution 1040 C Quenching in water
Material No. Heat No. Coil No. Dimensions Quanlity Weight
No. ( mm_) ( K )
1 FAQ1104980F00H2 A1004242 FA0110498 1.5'1250"2500 73 2167
2 FA01104980F00H3 A1004242 FAD110498 1512502500 73 2787
3 FAD1104980F00H4 A1004242 FAD110498 1.5*1250"2500 73 2842
4 FAQ1104980F00HE A1004242 FAQ110498 1.5'1250"2500 73 2807
5 FAQ1104980F00HT A1004242 FA0110498 1.5'1250°2500 73 2807
6 FA01104980F00H8 A1004242 FA0110498 1.5"1250"2500 66 2533
7 FAD1106230F00HT A1004242 FA0110623 1.51250°2500 73 282
8 FAQ1107560J30H1 A1004241 FA0110756 1.5%1250°2500 79 3012
g FA01107560J30H4 A1004241 FAD110756 1.5*1250°2500 79 3012
10 FA01107560J30H6 A1004241 FAD110756 1.5°1250"2500 80 2279
Acceplable Visual And Dimensions:OK Tolal 722 27688
C% Sh Mn% P% S% OC% N% N
Max
No. | Min,
1 H| o003 047 115 0030 0002 182 BOD 004
2| H| 003 047 145 0030 0002 182 80 004
3| H| 003 047 115 0030 0002 182 80 004
4 | H| 003 047 145 0030 0002 182 80 004
5| H| 003 047 145 0030 0002 182 80 004
6 | H| 003 047 115 0030 0002 182 80 004
7| H| 003 047 1145 0030 0002 182 80 004
8 | H| 004 055 115 0033 0001 181 B0 005
9| H| o004 055 115 0033 0001 181 80 005
10| H| 004 0855 145 0033 0001 181 80 005
Y.S. T.8. EL. Hardness Hardness
PD|Rp02Mpa RmMpa AS0% - HRB HRB
No. Room Room Room Roo-r‘rh\ Room
Max ’ i
Min. 5
112 303 705
212 303 705
312 303 705
412 303 705
512 303 705
612 303 705 52
712 302 700 50
8§12 289 690 5
912 289 630 54
10| 2 28¢ 630 54
C=Culling edge: H=Heat analysis: P=Product analysis; D=Electroslag remefing: P.D.=Position and Direction: Y.8.=Yield Strength; Room = Corrosion Methods
Netes  [Normal Temperature (Room Temperature):  T.8.=Tensile Sirength: EL=Elongalion; AS50:Lo=50mm; 2=H [TTransverses
ASTM A262 E
1.The quality management system is in conformity with IS02001:2015 standard and 15014001:2015.
Ramarks [2.No weld repair, Free of merctiry;No radiation contamination.
5 &
Loy Ao
Issued by Manufacturer, » Manufacturer:SHANXI TAIGANG STAINLESS STEEL CO..LTD.

Mf NAN HAI
Quality Manager

Date. 2021-1-4
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JIADAL RTAIARLE 3

MILL TEST CERTIFICATE
(INSPECTION CERTIFICATE)

In Accordance with EN 10204 :2004 Type 3.1

Jindal Stainless Limited.
Jajpur,Odisha

CUSTOMER Prime Stainless DMCC

crry :Dubai
04 NO 132741
SALES ORDER NO. :5009000157
PROFORMA INVOICE NO. 15063000363

CERTIFICATE NO.
DATE

OA DATE:20.10.2020
SO DATE:30.10.2020
DATE:04.11.2020

NET WTMTY

COMMERCIAL INV. NO.

JSL-/QA/2020-2 I/EXP/O0037430
:11.12.2020

:61.329

:.JS0010000023

Material Description/Product
COLD ROLLED STAINLESS STEEL SHEETS.

Material Specifications
GOST 7350-77 7 /ASTM A240/A240M-20/ASME
SA-240/SA-240M 2019 SEC. II, PART A

Process-Route
EAF-AOD-LRF-CCS

Dimension Tolerance specification
As per OA/PO Agreement.

PHYSICAL DESCRIPTION el FEGLREE
SR| BATCHNO | HRC/PLATE {[PKT/PALLET|WEIGH NO HEATNO GRADE THK WIDTH | LENGTH |FINISH|EDGE| QUALITY
NO NO. NO o) OF (mm) (mm) (mm)
PCS
9  FY01250207 0000622008 1.020 29 12002192 430 1.500 1,250.00 2,300 2B TE PRIME
10 K046445603 0000622953 3.045 50 22001101 12X 18H10T 2.300 1,250.00 2,500 2B TE PRIME
11 K0d6445604 Q000622953 3.107 51 22001101 12X18H10T 2.500 1,230.00 2,500 2B TE PRIME
12 FZ45642405 0000609994 3.265 168 12001908 12X18H10T 0.800 1,250.00 2,500 2B TE PRIME
13 FO48726703 0000621015 2.506 85 22001175 304 1.200 1,250.00 2.500 2B TE PRIME
14 FO46637305 00006257635 2.902 99 22001265 304 1.200 1,250.00 2,500 2B TE PRIME
15 F046726704 0000621015 3031 103 22001175 304 1.200 1,250.00 2,500 2B TE: PRIME
16 FO46461808 (000623076 1.860 93 22001225 304 0800 1,230.00 2.500 2B TE PRIME
CHEMICAL ANALYSIS (LADLE)

SR | HEA GRADE C% Mn% 5% P% Si% Ni% Cr% N% Mo% Cu% Ti% Nb/Cb% Al%
NO.

9 12002192 430 0.053 0.62 0.002 0.036 0.22 0.17 16.24

10 22001101 12X 18HIOT 0.016 1.75 0.003 0.038 0.45 9.06 17.20 0.200

11 22001101 12X18H10T 0.016 1.75 0.003 0.038 045 9.06 17.20 0,200

12 12001908 12X18H10T 0018 1.77 0.002 0.03% 0.51 9.05 17.26 0.200

13 22001175 304 0.058 0.83 0.004 0.043 0.32 8.02 18.15 0.043

14 22001265 304 0.058 1.02 0.004 0.043 028 8.06 18.15 0038

15 22001173 304 0.058 0.83 0.004 0.043 0.32 8.02 18.15 0.043

16 22001225 304 0.055 0.86 0.004 0.043 0.28 8.04 18.10 0.038

MECHANICAL PROPERTIES:SAMPLE DIRECTION - TRANSYERSE :

 ADDITIONAL INFORMATION

Sr Buatch Thk Rp0.2/ | Rp 1.0 Rm/ %EL %EL Hardaess Bend
No. No. mm YS Mpa TS A S0 Jree suely HRBW Test
Mpa Mpa mm mm 180°

9 FY01230207 1.50 156 498 28 77778 1TOK
10 K046445603 2.50 308 598 52 77178

11 K046445604 250 305 SN S8 82 77178

12 FZ45642405 (.80 317 58 79 /80

13 F0467267035 1.20 83 /84

14 FO46637503 1.20 83 /84

15 F046726704 1.20 83184

16 FO46461908 080

1)-FOR 304 GRADE: MATERIAL ANNEALED IN ACCORDANCE WITH REQUIREMENT AS LAID

IN ASTM A480 /A480M-20 7 ASME SA-S0/SA-480M 2019 SEC L PART A "TABLE AL2.

2)-FOR 430 GRADE: MATERIAL ANNEALED IN ACCORDANCE WITH REQUIREMENTS AS LAID

IN CLAUSE NO. 15.4.1 OF ASTM A480 ‘AdR0M-20 YASME SA-4R0/SA-4%0M 2019 SEC IL PART A,
3FFOR 12X 181 10T GRADE: TGC TEST AS PER ASTM A262 PRACTICE "A" FOUND SATISFACTORY,

The memcriad supphed under this Tost Cenificats is free fom any radicactive contaminating a8 chocked by procedures pstabliched by
Jindal Staintess |imited os pee the recommendkitions provided hy AERB .

Jindal Stnfess Limital,

K agaz Industrial Complex,
PO: i Sajprac
Od 26, iz,

Email: Qua

e

rested

TThis is hereby tertifed that the material s manwfactured, sampled,
tod int acconhmee with requirements of the niaterial
specilicaion and lias been found 10 mest e roquincncnts of onder,

QMS:
E

180 450012018

S0 90012015
S0 1H001-2015

CERTIFIED COMPANY

Sarof Kanta Kayak
) Tuestay, December 15, 202% 155 P

Fomiat Ref: JSTOF QA-LRM 3

u
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Certificate No. :10912150002 INSPECTION CERTIFICATE FIEIHE]  ISSUE DATE : 202011217
& B4R JSC METALLSERVIS Invoice NO. : QEP918/20
&P |19 Stakhanovskaya Str., Moscow, 109428 Russian Federation PI NO. :EA20659
Customer
Prime Cold/Hot Rolled Stainless Steel Sheets Slit Edge
P sl [AISI 304 2B/No.1 Finish With/Without Paper Interleaved
Desc. [|AISI 304 2B/NO.4/BA Finish With PVC On Main Side
Of Goods
HE SRR ik FEfE FIH EiR FE
Item Coil No. Heat No. Steel Grade | Finish Thickness x Width x Length | Net Weight
(MM) (KGS)
EGO013 [Z5426-021 B0700-3010 304 BA 0.80 x 1250 x 2500 1,786
EG014 {Z5427-015 A4238-2030 304 BA 1.20 x 1250 x 2500 1,937
EG015 |Z5427-016 A4238-2030 304 BA 1.20 x 1250 x 2500 1,939
EGO16 |Z9900-011 A4862-1010 304 BA 1.20 x 1250 x 2500 1,915
EGO017 |Z9900-012 A4862-1010 304 BA 1.20 x 1250 x 2500 1,917
EG018 [Z9900-013 A4862-1010 304 BA 1.20 x 1250 x 2500 1,915
EG019 [z9900-014 A4862-1010 304 BA 1.20 x 1250 x 2500 1,919
EG020 {29900-015 A4862-1010 304 BA 1.20 x 1250 x 2500 1,917
(LEiE % Chemical Composition (%)
Item C Si Mn P S Cr Ni N
EG013 0.0430 0.52 1.05 0.040 0.0030 18.13 8.06 0.0610
EG014 0.0410 0.48 0.86 0.029 0.0030 18.13 8.02 0.0600
EGO15 0.0410 0.48 0.86 0.029 0.0030 18.13 8.02 0.0600
EGO16 0.0500 0.52 0.87 0.040 0.0030 18.13 8.08 0.0520
EGO17 0.0500 0.52 0.87 0.040 0.0030 18.13 8.08 0.0520
EG018 0.0500 0.52 0.87 0.040 0.0030 18.13 8.08 0.0520
EGO1S 0.0500 0.52 0.87 0.040 0.0030 18.13 8.08 0.0520
EG020 0.0500 0.52 0.87 0.040 0.0030 18.13 8.08 0.0520
HiiE Mechanical Properties
T.S Y.5(0.2%) Elong
Item | wuM2  N/MM2  AS0(%) HReW
EGO013 637 294 57.4 79.4
EG014 623 257 60.3 78.4
EGO15 623 257 60.3 78.4
EGO16 | 628 266 /590 80.8
EGo17 | 628 266 / 59.0 \80.8
7 ¥
EG018 | 628 268 {5%0}
EGO19 | 628 266 < 5907
EG020 628 266 59‘.{1‘-\",‘}‘,

|

CREFEFHER - BETHASNEERE  TFSREZER -
We hereby certify that the products described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above
material specification,

EESSENSE . $ETEFE - The material described above is free from radiation contamination and mercury.

BITHARINE - BEEFESERIISERERZERT - Unless specified on the order, the main side of sheets and plates, or the outside surface of coils and

QC Manager
Vonsd - Wy

6 of 11

strips is considered the prime surface.
BT & ENL0204/Type 31 26 Inspection certificate in accordance with EN10204/Type 3.1
EEFAEREES ASTM AZ40 FFEE - All the above products conform to the requirements specified in ASTM A240.

Contract No.049/3843-15 dd November 20, 2015



